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& % Hamd. SFhp/ENTaR. ARE/E/ERRE/ SETaE
: #AL10A31 (11. 1V/25WH)
Chinese
HEB2 4
Name of Goods | & 5 | AL10A31 LI-TON BATTERY PACKS
English
ﬂﬁmmwmr =FEE (hH#H) FRLAA

& E#${IManufacturer | =HFEE (FH) HFRAS

BEFE. B BeE (X TRREMESHRI)
tnsamcﬁnn MEth'DdE and UN .HE{:MEnﬂﬂt ions on the TRANSPORT OF D.'H}ERUHSGEDDS'

Procedures

Bk BERAEBRAE. TR

Appearance & Odor

black or white plastics cement shell, odorless

; 1. &A% (Hazards identification)
A x.
g None.
P X
o] i
R 2. FERIATA DGRIAFEEFIZETN (Suggestion according to IATA
T DGR)
= oGS E N .
I*!I The substance is not restricted to IATA DGR according to packing
B instruction 965 General Requirements and Section II.
0 %
R
M
#‘ £ 3. 3% K (Packaging requirements)
|
fo) EEERIEEDE.
N The goods are packaged according to the packaging requirement of ordinary
goods.
BEHE: 20106£11H29H ZE 20104F11H30H %
BT REEERE. AEFERTELERFEE. SRFHEHETS I Dol
The sample is & rechargeable lithium battery. The package is labelfed
battery handling label. The package is accompanied with a documen
v instruction of IATA DGR
iz
Comment
o : ¥a 23 i SGE
Approver: -1 *YU'] Checker: Appraiser: i
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Name of Test ltems

X B £ X
Test Result

EERHR%. TERE. THT. THRE TERUEE XK. BEEHFEREATFREZ W
1990%. ARTFSHRERK.

Hm No mass loss , no leskage , no venting , no disassembly . no rupture and no fire and
Altitude the open circuit voltage of each test cell or battery after testing is not less than
simulation O0% of its voltage immediately prior to this procedure. The test result conforms to
(38.3 test 1) the requirements of standard.
EERHY:. TRE. THY. TR, TEIUEEL. BEEHFERREXTEBY 6
g ook, HEFSIEEEER.
Ko mass loss , no leakage , no venting , no disassembly ., no rupture and no fire and
Thermal test the open circuit veltage of each test cell or battery after testing is not less than
(38.3 test 2) 90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard
TEiE%k. TlE. TS, THE. TERUER k. MRcnTaRECTFERY 6
5 90%. REFSRERER.
; 5 No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
Vibration the open circuit voltage of each test cell or battery after testing is not less than
(38.3 test 3) 90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.
ZERES. TlE. THYN. THEE. TEIUEEL. MdEnARaRER T8 i
o ook, HRFSIFEEER.
Ko mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
Shock the open circuit voltage of each test cell or battery after testing is nmot less than
(38.3 test 4) 90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.
EMEFGhAFRMBEATOT, TRE. EX02. dRTaREER.
P The external temperature does not exceed 170C, no disassembly, no fire within six
hours of this test. The test result conforms to the reguirements of standard.
External short
circuit
(38.3 test 5)
EMAHchARTEEEATIT, TRE. B 8. RS FEESEE.
The external temperature does not exceed 1T0C, no disassembly, no fire within six
IH hours of this test. The test result conforms to the requirements of standard.
mpact
(38.3 test 6)
EMEHTRAHEATRENE . AR FEEEX.
HEs No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard.
Overcharge
(38.3 test 7)
!
EEis
Forced discharge
(38.3 test B)
ERdeRtEadleEr Nl e TR EENsaEN. BRERGEFUNILE.
The Sample of the battery or cell is packed in inmer packagings that completely
HE enclose the battery or cell. The sample is packed in strong outer packing. The sample
Other is protected so as to prevent short circmits

ENSaEffESET. 2RSS, HARhLaSETESE. SHr-EsRanEdmhEEEnin
FhEENB GRS TR 10k (EE).

The tested package is capable of withstanding a 1. 2m drop test in any orientation

without dasage to cells or batteries contained therein, without shifting of the

contents so0 as to allow battery to battery or cell to cell contact and without

release of contents. The package does mot exceed 10kg gross mass.
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